

POINT Imatinib is still recommended for frontline therapy for CML

Andrew Hantel and Richard A. Larson

Department of Medicine and Comprehensive Cancer Center, The University of Chicago, Chicago, IL

This article has a companion Counterpoint by Cortes.

Introduction

The treatment of chronic phase chronic myeloid leukemia (CP-CML) was revolutionized by the introduction of tyrosine kinase inhibitors (TKIs) against the chimeric fusion protein BCR-ABL1. The introduction of imatinib, the first *BCR-ABL1* TKI, changed a usually fatal disease with long-term survival of <15%¹ into a manageable chronic condition for the vast majority of patients. After imatinib was approved for treating CP-CML, efforts to improve efficacy led to frontline approvals of 3 second-generation agents: nilotinib, dasatinib, and bosutinib. These agents have increased potency against BCR-ABL1, and they produce cytogenetic and molecular remissions more rapidly than imatinib; however, this has not yet translated into better long-term outcomes.² When evaluating therapeutic options for newly diagnosed patients with CP-CML, one must consider clinically relevant end points such as progression-free survival (PFS) and overall survival (OS) as well as tolerance, safety, cost, and possible discontinuation.³ Here, we review these end points to demonstrate that imatinib should still be recommended as frontline therapy for most adults with low- and intermediate-risk CP-CML.

Efficacy

Data from the IRIS trial and CML Study IV, each with more than 10 years of follow-up, established long-term efficacy for imatinib that has yet to be replicated by newer agents.^{4,5} In the IRIS trial, imatinib 400 mg daily demonstrated improved effectiveness and tolerance over the previous standard of interferon and cytarabine.⁴ Complete cytogenetic remissions (CCyRs) were significantly higher with imatinib after 18 months (76% vs 15%; $P < .001$). After a median follow-up of 10.9 years, the OS of patients treated with imatinib was 83.3%; only 15.9% and 6.9% of patients discontinued treatment as a result of unsatisfactory therapeutic effect or adverse events (AEs), respectively. In CML Study IV,⁵ newly diagnosed patients received imatinib 400 mg daily, 800 mg daily, or 400 mg daily plus either interferon or cytarabine. At 10 years, combined OS was 84%; 89% achieved major molecular remission (MMR) defined as *BCR-ABL1* transcript level $\leq 0.1\%$, and 72% achieved MR^{4,5} defined as a 4.5-log reduction in *BCR-ABL1* transcripts from a standardized baseline. With a median follow-up of 7.1 years, 64% of patients remained on imatinib, and 22% had switched to a second-generation TKI.

The ENESTnd, DASISION, and BFORE trials were the primary registration trials for the frontline approvals of nilotinib, dasatinib, and bosutinib, respectively. These trials compared the efficacy of imatinib 400 mg daily with their corresponding second-generation TKIs and used molecular end points as primary outcomes. Assessing the results by disease risk score (eg, Sokal, Hasford, or EUTOS) and clinically relevant end points demonstrated that imatinib remains a valid frontline option for low- and intermediate-risk patients.^{2,6-10}

In the ENESTnd trial, patients were randomly assigned to nilotinib 300 mg or 400 mg twice daily or to imatinib.¹¹ The primary outcome of MMR at 12 months was significantly higher for nilotinib (44% [300 mg] and 43% [400 mg]) than for imatinib (22%). The DASISION trial randomly assigned patients to receive either dasatinib 100 mg or imatinib 400 mg daily.¹² Significant improvement in the primary end point of CCyR at 12 months was observed for patients receiving dasatinib vs imatinib (77% vs 66%).

Five-year efficacy data for the DASISION and ENESTnd trials are presented in Table 1.^{13,14} Despite the differences in molecular outcomes, there were no differences in PFS and OS between imatinib and each second-generation TKI. In ENESTnd, differences in PFS and OS for Sokal low- or intermediate-risk patients were insignificant between imatinib and nilotinib (Table 2). Twice as many patients had

Table 1. Efficacy end points for the DASISION and ENESTnd trials

	DASISION ¹³		ENESTnd ¹⁴		
	Imatinib	Dasatinib	Imatinib	Nilotinib	
	400 mg daily (n = 260)	100 mg daily (n = 259)	400 mg daily (n = 283)	300 mg twice daily (n = 282)	400 mg twice daily (n = 281)
Cumulative MMR at 5 y, %	64	76	60	77	77
MR ^{4,5} at 5 y, %	33	42	31	54	52
Progression to AP/BC, %	7	5	7	4	3
5-y OS (ITT), %	90	91	92	94	96
5-y PFS, %	86	85	91	92	96

AP, accelerated phase; BC, blast crisis; ITT, intention to treat.

detectable mutations emerge while they were receiving imatinib (8.9%) compared with patients who received nilotinib 300 mg (4.8%) or 400 mg (5.1%). However, the majority of these mutations occurred in patients with intermediate or high Sokal scores, and 67% of mutations in patients who were receiving imatinib remained sensitive to nilotinib.¹⁵ Notably, a second randomized trial of nilotinib that enrolled 267 Chinese patients¹⁶ did not show differences in rates of confirmed CCyRs (84% vs 87%) or freedom from progression (95% each) at 24 months.

The BFORE trial¹⁷ compared the dual *SRC/ABL1* TKI bosutinib 400 mg daily with imatinib. The previous bosutinib trial (BELA¹⁸) did not meet its primary end point of difference in 12-month CCyR rates (bosutinib CCyR of 70% vs imatinib CCyR of 68%; $P = .6$) but did show improvements in MMR. The BFORE trial was therefore designed with 12-month MMR as the primary end point and was positive: 47.2% vs 36.9% in favor of bosutinib ($P = .02$). However, estimated 12-month OS was similar (99.6% for patients receiving bosutinib and 97.9% for patients receiving imatinib).

Although early surrogate end points such as CCyR, MMR, and early molecular response (EMR, defined as a transcript level <10% at 3 months) were emphasized in registration trials, long-term follow-up has not yet translated into improved PFS or OS. A recent meta-analysis of next-generation TKIs did not show differences in these measures when compared with imatinib.¹⁹ Survival is arguably most important to the patient, and these data remain as robust for imatinib as for other agents.

Recent studies have assessed the ability of CML patients in a sustained deep molecular remission to discontinue TKI therapy. Prospective trials that discontinue imatinib or second-generation

TKIs have shown similar rates of treatment-free remission (TFR): ~50% at 24 months.^{20,21} Although more patients treated with second-generation TKIs attain deep molecular remission, other factors such as initial Sokal low-risk score, for which outcomes on imatinib are similar, as well as depth and duration of prior remission appear to be predictive for TFR and may negate any perceived differences.²²

Tolerance and safety

Our recommendation is also based on the long-term safety data, adherence, and lesser toxicity of imatinib compared with those of second-generation agents. Eight-year safety data from the CML Study IV²³ reported AEs in 76% of all patients receiving imatinib, of which only 22% were grade 3 or 4. Most AEs were mild and manageable. Importantly, no new, late toxicity has been observed either on this study, on the IRIS trial, or after nearly 20 years of use.

The second-generation TKIs have demonstrated more early and late toxicities than imatinib. AE results from the ENESTnd, DASISION, and BFORE trials are presented in Table 3 and show greater rates of grade 3 to 4 AEs, serious AEs, and/or AEs leading to discontinuation for these agents. Significantly increased nonhematologic toxicities of the second-generation TKIs are presented in Table 4. Major bleeding was seen in 6% of patients receiving dasatinib and was thought to be the result of an inducible platelet dysfunction. Treating patients with dasatinib while they are thrombocytopenic ($<75 \times 10^9$ platelets per liter) or while they are receiving antiplatelet agents should be performed with caution.

Vascular occlusive events (VOEs) are particularly prevalent among older patients and those with cardiovascular risk factors.

Table 2. Outcomes for Sokal low- and intermediate-risk patients on the ENESTnd trial

ENESTnd outcomes for Sokal low- and intermediate-risk patients	Imatinib		Nilotinib	
	400 mg daily (n = 283)	300 mg twice daily (n = 282)	300 mg twice daily (n = 282)	400 mg twice daily (n = 281)
Low-risk PFS, %	100	96	96	99
Low-risk OS, %	100	97	97	99
Intermediate-risk PFS, %	88	93	93	97
Intermediate-risk OS, %	89	94	94	97

There were no significant differences between any groups. Data from Saglio et al¹¹ and Hochhaus et al.^{14,15}

Table 3. Overall toxicities reported on randomized clinical trials

Toxicity	ENESTnd		DASISION		BFORE	
	Imatinib 400 mg daily	Nilotinib 400 mg twice daily	Imatinib 400 mg daily	Dasatinib 100 mg daily	Imatinib 400 mg daily	Bosutinib 400 mg daily
Grade 3 to 4 AE, %	59	72	NR	NR	43	56
Serious AE, %	25	33	NR	NR	NR	NR
AE leading to discontinuation, %	14	20	7	16	11	14

NR, not reported.

Patients treated with imatinib have been associated with lower rates of VOs when compared with patients not treated with TKIs, suggesting a cardioprotective effect. A meta-analysis of more than 3000 patients²⁴ confirmed significantly increased VOs with dasatinib (odds ratio [OR], 3.86) and nilotinib (OR, 3.45) compared with imatinib. The differences observed with bosutinib (OR, 2.77) were not significant. In addition, the exclusion criteria used for the ENESTnd and DASISION trials were based on their respective second-generation TKI toxicity spectrum and were broader than the exclusions necessary for imatinib alone. A report on 207 patients from an unselected CP-CML population found that 22.7% and 17.4% would not have been eligible for the ENESTnd or DASISION trials, respectively, because of additional excluded comorbidities.²⁵ These patients went on to have significantly higher rates of nonhematologic toxicity than those who met eligibility criteria.

Cost

Another consideration when deciding on appropriate therapy is affordability, especially when treatment may continue throughout life. Higher out-of-pocket expenses have been linked to lower quality-of-life scores,²⁶ delayed TKI initiation,²⁷ and decreased adherence.²⁸ TKI adherence of less than 90% is associated with decreased rates of MMR.²⁹ In 2016, imatinib became the only *BCR-ABL* TKI to come off patent. Generic formulations for imatinib are less expensive than the branded formulation (Gleevec) and much less expensive than second-generation agents.³⁰ Although all TKIs remain expensive for patients and the health care system, cost-effectiveness analyses continue to show benefit for imatinib-first sequential strategies over the initial use of second-generation agents.³¹⁻³³ When recommending generic imatinib, clinicians must ensure that the supply is from an approved source because there are counterfeit formulations that are not bioequivalents.³⁴

Our current approach

Once CML is suspected, we establish a diagnosis through a peripheral blood qualitative polymerase chain reaction (PCR) assay or fluorescent in situ hybridization for *BCR-ABL1*, and we perform a bone marrow examination to assess morphologic stage and obtain metaphase cytogenetics. A PCR assay is required to identify rare molecular variants of *BCR-ABL1* that cannot be detected by standard primers and thus are not amenable to molecular monitoring. We take into account the patient's history, including performance status, comorbidities, cardiovascular risk factors, current medications, and insurance status. Physical examination should include blood pressure and spleen size assessments. Additional testing includes a complete blood count with white blood cell differential, a comprehensive metabolic panel, lactate dehydrogenase level, and a baseline electrocardiogram to measure the QT interval, which leads to calculation of the Sokal risk score.

For patients with a low- to intermediate-risk Sokal score, we begin imatinib 400 mg daily.³ During the first month of treatment, we see patients once per week to assess toxicity and blood counts. Most patients will achieve hematologic remission within 1 to 2 months. We use transfusions and/or filgrastim to maintain adequate blood counts instead of interrupting imatinib for cytopenias. For the 20% of patients presenting with a high Sokal score, we prefer to start treatment with either dasatinib or nilotinib. The choice between these agents is made mostly by their AE profiles and patient preferences. We avoid dasatinib for those with lung disease or gastrointestinal bleeding and nilotinib for those with poorly controlled diabetes, hepatic disease, or cardiovascular risk factors. In the absence of these risks, the choice between these drugs then depends on preference and cost. We measure the *BCR-ABL1* transcript level in the blood after 3 months of therapy and continue the initial treatment for those with an EMR. For those

Table 4. Important idiosyncratic AEs

AE	Imatinib 400 mg daily*	Nilotinib 400 mg twice daily	Dasatinib 100 mg daily	Bosutinib 400 mg daily
Range of vascular events, %	1.1-2.5	15.9	4.7	1.5
Range of pleural effusions, %	0.8-1.9	0.7	28.0	1.5
Pulmonary hypertension, %	0.4	0.7	5.0	NR
Range of grade 3 to 4 diarrhea, %	<0.1-3.6	2.5	NR	7.8
Range of grade 3 to 4 abnormal liver function tests, %	2.9-4.2	18.5	NR	24.3

*Frequencies differ slightly by trial.

who are slow to respond or intolerant of imatinib, we consider switching to a different TKI, provided that the patients have been adherent.

Authorship

Contribution: A.H. and R.A.L. reviewed and analyzed data and wrote the manuscript.

Conflict-of-interest disclosure: R.A.L. has served as a consultant to Bristol-Myers Squibb, Novartis, and Pfizer and his institution has received research support from those companies for clinical trials. A.H. declares no competing financial interests.

ORCID profile: R.A.L., 0000-0001-9168-3203.

Correspondence: Richard A. Larson, Section of Hematology/Oncology, University of Chicago, 5841 S. Maryland Ave, MC-2115, Chicago, IL 60637-1470; e-mail: rlarson@medicine.bsd.uchicago.edu.

References

1. Kantarjian H, O'Brien S, Jabbour E, et al. Improved survival in chronic myeloid leukemia since the introduction of imatinib therapy: a single-institution historical experience. *Blood*. 2012; 119(9):1981-1987.
2. Baccarani M, Deininger MW, Rosti G, et al. European LeukemiaNet recommendations for the management of chronic myeloid leukemia: 2013. *Blood*. 2013;122(6): 872-884.
3. Larson RA. Is there a best TKI for chronic phase CML? *Blood*. 2015;126(21):2370-2375.
4. Hochhaus A, Larson RA, Guilhot F, et al; IRIS Investigators. Long-term outcomes of imatinib treatment for chronic myeloid leukemia. *N Engl J Med*. 2017;376(10):917-927.
5. Hehlmann R, Lauseker M, Saußebe S, et al. Assessment of imatinib as first-line treatment of chronic myeloid leukemia: 10-year survival results of the randomized CML study IV and impact of non-CML determinants. *Leukemia*. 2017;31(11): 2398-2406.
6. Sokal JE, Cox EB, Baccarani M, et al. Prognostic discrimination in "good-risk" chronic granulocytic leukemia. *Blood*. 1984; 63(4):789-799.
7. Hasford J, Pffirmann M, Hehlmann R, et al; Writing Committee for the Collaborative CML Prognostic Factors Project Group. A new prognostic score for survival of patients with chronic myeloid leukemia treated with interferon alfa. *J Natl Cancer Inst*. 1998;90(11):850-858.
8. Hasford J, Baccarani M, Hoffmann V, et al. Predicting complete cytogenetic response and subsequent progression-free survival in 2060 patients with CML on imatinib treatment: the EUTOS score. *Blood*. 2011;118(3):686-692.
9. Uz B, Buyukasik Y, Atay H, et al. EUTOS CML prognostic scoring system predicts ELN-based 'event-free survival' better than Euro/Hasford and Sokal systems in CML patients receiving front-line imatinib mesylate. *Hematology*. 2013; 18(5):247-252.
10. Geelen IGP, Sandin F, Thielen N, et al. Validation of the EUTOS long-term survival score in a recent independent cohort of "real world" CML patients [published online ahead of print 19 April 2018]. *Leukemia*. 10.1038/s41375-018-0136-7.
11. Saglio G, Kim DW, Issaragrisil S, et al; ENESTnd Investigators. Nilotinib versus imatinib for newly diagnosed chronic myeloid leukemia. *N Engl J Med*. 2010;362(24):2251-2259.
12. Kantarjian H, Shah NP, Hochhaus A, et al. Dasatinib versus imatinib in newly diagnosed chronic-phase chronic myeloid leukemia. *N Engl J Med*. 2010;362(24):2260-2270.
13. Cortes JE, Saglio G, Kantarjian HM, et al. Final 5-year study results of DASISION: The dasatinib versus imatinib study in treatment-naïve chronic myeloid leukemia patients trial. *J Clin Oncol*. 2016;34(20):2333-2340.
14. Hochhaus A, Saglio G, Hughes TP, et al. Long-term benefits and risks of frontline nilotinib vs imatinib for chronic myeloid leukemia in chronic phase: 5-year update of the randomized ENESTnd trial. *Leukemia*. 2016;30(5):1044-1054.
15. Hochhaus A, Saglio G, Larson RA, et al. Nilotinib is associated with a reduced incidence of BCR-ABL mutations vs imatinib in patients with newly diagnosed chronic myeloid leukemia in chronic phase. *Blood*. 2013;121(18):3703-3708.
16. Wang J, Shen ZX, Saglio G, et al. Phase 3 study of nilotinib vs imatinib in Chinese patients with newly diagnosed chronic myeloid leukemia in chronic phase: ENESTchina. *Blood*. 2015; 125(18):2771-2778.
17. Cortes JE, Gambacorti-Passerini C, Deininger MW, et al. Bosutinib versus imatinib for newly diagnosed chronic myeloid leukemia: Results from the randomized BFORE trial. *J Clin Oncol*. 2018;36(3):231-237.
18. Cortes JE, Kim DW, Kantarjian HM, et al. Bosutinib versus imatinib in newly diagnosed chronic-phase chronic myeloid leukemia: results from the BELA trial. *J Clin Oncol*. 2012; 30(28):3486-3492.
19. Yun S, Vincelette ND, Segar JM, et al. Comparative effectiveness of newer tyrosine kinase inhibitors versus imatinib in the first-line treatment of chronic-phase chronic myeloid leukemia across risk groups: A systematic review and meta-analysis of eight randomized trials. *Clin Lymphoma Myeloma Leuk*. 2016; 16(6):e85-e94.
20. Campiotti L, Suter MB, Guasti L, et al. Imatinib discontinuation in chronic myeloid leukaemia patients with undetectable BCR-ABL transcript level: A systematic review and a meta-analysis. *Eur J Cancer*. 2017;77:48-56.
21. Mahon FX. Treatment-free remission in CML: who, how, and why? *Hematology Am Soc Hematol Educ Program*. 2017; 2017:102-109.
22. Etienne G, Guilhot J, Rea D, et al. Long-term follow-up of the French Stop Imatinib (STIM1) study in patients with chronic myeloid leukemia. *J Clin Oncol*. 2017;35(3):298-305.
23. Kalmanti L, Saussele S, Lauseker M, et al. Safety and efficacy of imatinib in CML over a period of 10 years: data from the randomized CML-study IV. *Leukemia*. 2015;29(5):1123-1132.

24. Douxfils J, Haguët H, Mullier F, Chatelain C, Graux C, Dogné JM. Association between BCR-ABL tyrosine kinase inhibitors for chronic myeloid leukemia and cardiovascular events, major molecular response, and overall survival: A systematic review and meta-analysis. *JAMA Oncol.* 2016;2(5):625-632.
25. Latagliata R, Carmosino I, Vozella F, et al. Impact of exclusion criteria for the DASISION and ENESTnd trials in the front-line treatment of a 'real-life' patient population with chronic myeloid leukaemia. *Hematol Oncol.* 2017;35(2):232-236.
26. Jiang Q, Wang H, Yu L, Gale RP. Higher out-of-pocket expenses for tyrosine kinase-inhibitor therapy is associated with worse health-related quality-of-life in persons with chronic myeloid leukemia. *J Cancer Res Clin Oncol.* 2017;143(12):2619-2630.
27. Winn AN, Keating NL, Dusetzina SB. Factors associated with tyrosine kinase inhibitor initiation and adherence among Medicare beneficiaries with chronic myeloid leukemia. *J Clin Oncol.* 2016;34(36):4323-4328.
28. Dusetzina SB, Winn AN, Abel GA, Huskamp HA, Keating NL. Cost sharing and adherence to tyrosine kinase inhibitors for patients with chronic myeloid leukemia. *J Clin Oncol.* 2014;32(4):306-311.
29. Marin D, Bazeos A, Mahon FX, et al. Adherence is the critical factor for achieving molecular responses in patients with chronic myeloid leukemia who achieve complete cytogenetic responses on imatinib. *J Clin Oncol.* 2010;28(14):2381-2388.
30. Lexicomp Drug Prices. Imatinib, nilotinib, dasatinib, bosutinib. Wolters Kluwer Clinical Drug Information, Inc, 2018. http://online.lexi.com/lco/action/doc/retrieve/docid/patch_f/7072?hl=6357#f_preparations. Accessed 2 May 2018.
31. Li N, Zheng B, Cai HF, et al. Cost effectiveness of imatinib, dasatinib, and nilotinib as first-line treatment for chronic-phase chronic myeloid leukemia in China. *Clin Drug Investig.* 2018; 38(1):79-86.
32. Padula WV, Larson RA, Dusetzina SB, et al. Cost-effectiveness of tyrosine kinase inhibitor treatment strategies for chronic myeloid leukemia in chronic phase after generic entry of imatinib in the United States. *J Natl Cancer Inst.* 2016;108(7): djw003.
33. Conti RM, Padula WV, Larson RA. Changing the cost of care for chronic myeloid leukemia: the availability of generic imatinib in the USA and the EU. *Ann Hematol.* 2015;94(Suppl 2): S249-S257.
34. Kaltenboeck A, Long G, Hayes-Larson E, Lopes GL. Assessing the impact of substandard copy medicines in developing countries: the experience with imatinib copies. *Expert Rev Clin Pharmacol.* 2013;6(6):691-701.

DOI 10.1182/bloodadvances.2018018614
 © 2018 by The American Society of Hematology